¥sS/av/a2

TR
PEETR
St

EEE ;in, .

NEW HOLLAND LOG + EERNEGEM BOYS NO. 311

SERVICE PARTS CATALOGUE
LISTE DE PIECES DE RECHANGE
ERSATZTEILLISTE

CATALOGO RICAMBIO
ONDERDELEMLIJST

MODEL 484 MOWER
484 GIRABINE

REPLACES ISSUE

REMPLACE EDITION

ERSETZT AUSGABE 485896
SOSTITUE EDIZIONE ‘
VERVANGT UITGAVE

ISSUE 496944

SPERRY<I=NEW HOLLARD

AYLESBURY, BUCKINGHAMSHIRE,

ENGLAND NHP18 3DP

Telephone: AYLESBURY 5040 (CODE: 0298 5040)
Ansafone: AYLESBURY 3345

Telegrams: NUHOL, AYLESBURY

Telex: 83114

© 1975 oy SPERRY NEW HOLLAND, Division ot SPERRY LIMITED

Fa1




SPERRY<S=\EW HOLLAND

PARTS BULLETIN

. DATE OCT. 1975

REFERENCE 5244 -435/PB1

SUBIJECT

UK.MANUFACTURED PRODUCT

EUROP. PARTS CATALOGUE BULLETIN

MODEL 435 CATALOGUE 5244 -435 - 3/74
Page Ref. No Old part | Qty. New part Qty. | Code Description
number number
UNDER 35 61462 4 Bolt skt. Hd 3/8" x 1"

©®e

§940 wniBlag uj paruy



SPER?YJLI\EW HOLLARND

® PARTS BULLETIN

. DATE JULY 1974 REFERENCE 435 DISC MOWER
SUBJECT EUROPEAN PARTS CATALOG BULLETIN

ENGLISH PRODUCT

MODEL 435 DISC MOWER

Page | Fig. g:f‘:n aerrt Qty. lt‘fsgl?::t Qty. | Code Description N.B.

Due to material and suppliers manufacturing problems, we will not be supplying the cranked type Blade, Part Number
534744 for this 1974 season. We have been fortunate in obtaining sufficient supplies of Part Number 531488 Blades which
will be supplied against all orders including those quoting Part Number 534744, and by notification of this Bulletin, such
supplies of Part Number 531488 will not be returnable as being supplied in error.

. A la suite d'un manque de matiéres premiéres et de difficultés dans la fabrication chez les fournisseurs, nous ne livrerons
pas les lames coudées no. 534744 pour la saison 1974. Heureusement, nous disposons de suffisantes réserves de lames

no. 531488 qui seront livrées a I’encontre de toute commande, y inclus celle du no. 534744. Par ce Bulletin nous voulons
vous signaler que des livraisons du no. 531488 ne seront par conséquent pas reprises comme livraisons erronées.

Wegen Mangelstoff und Anfertigungsschwierigkeiten bei den Lieferanten werden wir die gekropften Messerklingen,
Teilnummer 534744, fiir die 1974 Saison nicht liefern. Gliicklicherweise haben wir geniigend Messerklingen Teilnummer
531488 auf Lager die, gegen alle Bestellungen, eben diese mit Angabe der Teilnummer 534744 werden geliefert werden.
Mit diesem Bulletin méchten wir Sie aufmerksam machen dass derartige Llefemngen der Teilnummer 531488 nicht als
. Fehllieferung werden zuriickgenommen werden.

A causa de una falta de materias primas y de dificultades de fabricacién con los abastecidores, no suministraremos para

la compana de 1974 las cuchillas acodadas, numero de pieza 534744.

Afortunadamente disponemos de suficientes reservas de cuchillas, nimero de pieza 531488, que se suministraran en contra
de cada pedido, incluso los para el no. 534744.

Mediante este boletin queriamos sefialarles que los suministros de la pieza no. 531488 no seran retomados como
suministros erréneos.

Wegens een tekort aan grondstoffen en fabrikagemoeilijkheden bij de leveranciers zullen wij voor het seizoen 1974 de
doorzette messen, stuknummer 534744, niet leveren. Gelukkig hebben wij voldoende messen stuknummer 534188 in
voorraad die tegen alle bestellingen in, zelfs deze met vermelding van het stuknummer534744, zullen geleverd worden.
Door dit Bulletin willen wij u erop wijzen dat dergelijke leveringen van het stuknummer531488 niet als foutieve leveringen
teruggenomen zullen worden,

6940 wnibjag u parulgy



Ve Qe s

INFORMATION TECHNIQUE

- @CHNISCHE MITTEILUNG
SERVICE INFORMATION

N° 67

CONCERNE:
Date BETRIFFT:
Datum 23.4.82. REFERENCE:

- Verstirkte, gekrdpfte Messer zu Giromdher und

"Mdhknickzetter - Messer—Befestigungsschrauben

- Reinforced Angled Blades for Mower & Mower

-~

Due to standardisation :

the universal knife 562 100 10 has
been replaced by :-

a)

- reinforced angled blade right

561 513 10
- reinforced angled blade left

- 561 512 10

at the same time the blade bolt

561 501 00 has been replaced by blade
bolt 562 101 00 which can be identi-
fied by the figures 3.5 marked on the
bolt head.

These new blades have the same character-
istics as the universal knife and should
be used in difficult conditions where
stones and abrasive soils are prevalent.

Their added advantages are :

- the quality of cut is improved even
when the blade is partially worn.

- air turbulence created by the blade is
reduced, and does not increase as the

-Iades wear.

These new reinforced angled blades must
only be used with blade bolt 562 101 00
and can be fitted to the following
machines without the need of any modi-
fications as from the following machine
numbers :-

_GMD 44 : Z 4751 FC 44 : Z 0833

GMD 55 : Z 1418 FC 55 : Z 040l

GMD 66 : Z 1644

a) the reinforced angled blades can be

fitted to machines before the above
serial numbers, and to the FC 66
providing they are fitted using
blade bolt 562 101 00.

L]

PTO

gleichen Scheibe auswechselbar.

Conditioner - Blade Bolts

Aus Vereinheitlichungsgriinden :

a) wurden die Universal-Messer 562 100 10
durch :

- ein verstidrktes gekrdpftes Messer
rechts 561 513 10

- ein verstirktes gekropftes Messer
links 561 512 10

ersetzt.

b) Gleichzeitig wurden die Befestigungs—

- schrauben 561 501 00 durch die Schrauben
562 101 00, gekennzeichnet durch "3.5"
auf dem Schraubenkopf, ersetzt,

Diese neuen Messer, deren Merkmale denjenigen
der Universal-Messer entsprechen, werden fiir
schwierige Einsatzverhdltnisse empfohlen,
hauptsdchlich auf steinigem und rauhem Boden.

Sie bieten ferner folgende Vorteil :

- bessere Schneidqualitdt, auch bei teil-
weiser Abnutzung.

- bedeutende Verminderung des Wirbeleffektes,
ungeachtet des Abnutzungsgrades der Messer.

Die neuen verstirkten gekropften Messer
sollen nur mit der Befestigungsschraube
562 101 00, gekennzeichnet durch "3.5"

auf dem Schraubenkopf, verwendet werden.

Sie sind nur als Paar auf einer

Beim Montieren
oder Auswechseln eines Messers darauf achten,
dass die Befestigungsmutter sich in gutem
Zustand befindet. Anziehdrehmoment der Mutter
5,5 daNm ( M 10).

WICHTIG:

Das Montieren dieser neuen Messer ist, ohne
irgendwelche Anderung, auf allen Girom#hern
und Mihknickzettern, die mit Standard-Scheiben
ausgeriistet sind, ab den Serien-Nummer :

GMD 44 s Z 4751 FC 44 : Z 0833
GMD 55 s Z 1418 FC 55 : Z 040l
GMD 66 : Z 1644 :
moglich.

\on ou traduction, méme partielle, interdite sans 1'autorisation écrite de la Société KUHN S, A, 4, Impasse des Fabriques, 67700 SAVERNE

Société Anonyme au Capital de 12180.000 F, - R,C. Saverne 675580542 B - Tél. (88) 91,21, 10 (10 lignes) - Télex 870 826. §



b) the new blade bolt 561 10l 00 must not
be used in conjunction with knives
561 512 00, 561 513 00 or 561 500 0O
on machines before the above mentioned
serial numbers or on any FC 66, so as
to avoid the possibility of inter-
ference between the blade and the top
of the cutterbar.

NOTE: Different types of knives or blade
bolts should not be mixed on the same disc.
When changing blades always make sure that
the blade bolts and nuts are in good con-
dition and tighten to a torque of 5.5 daNM
(40 1b/ft - foot pounds)

|

Bemerkung: Fiir Maschinen mit élteren,’

Serien-Nummern : ‘”
a) ist das Montieren des verstdrkten, gekropfen

Messers mbglich unter der Bedingung, dass
die Schrauben der Original-Messer durch
Schrauben 562 501 00, gekennzeichnet durch
"3.5", ersetzt werden.

b) fiir die Montage der gekrdpften Standard-
‘Messer 561 512 00 und 561 501 00 zu
verwenden, um Interferenzen zwischen den
Messern und den Schweissteillen der
Zentrierachsen zu vermeiden.

ANMERKUNG: Verschiedenartige Messer- oder
Schraubentypen sollen nicht auf der gleichen
Scheibe verwendet werden. Beim Auswechseln
der Messer sich vergewissern, dass die
Schrauben und Muttern sich in gutem Zustand -
befinden und auf 5.5 mdaN angezogen sind.

1. Special Nut
Speziale Schraubenmutter

2, Reinforced Angled blade right
Recht verstidrktgebohrtes Messer

2a. Reinforced Angled blade left
Link verstirktgebohrtes Messer

3. Blade Bolt 3.5
Festsetzungsschraube

--

Identification mark on blade bolt

head 562 101 00
Identifizierungskennzeichen der Siiseaibe
562101 00 ' '

802 010 52

561 513 10

561 512 10

562 101 00




SFERRY=S=NEW HOLLAND

PARTS BULLETIN

pa1e MAY 1982 REFERENCE 496944
SUBJECT EUROPEAN PARTS CATALOGUE BULLETIN
U.K. PRODUCT
MODEL 484 -484 G CATALOGUE 496944
Group| Fig. | Old Part |Qty. | New Part | Qty. Description ' N.B.
Number Number
13 NEW DRAWING WITH CORRECTION
13 |NEWPAGE WITH CORRECTION
: 25 - - 309086 2 Hex. cap screw M12 x 60 mm
Used on and above serial no. 1141
26 - - 100018 2 Hex. nut M12 Used on and above serial no. 1141
14 NEW DRAWING WITH CORRECTION
14 NEW PAGE WITH CORRECTION
16 046520 1 - - Shear bolt
734275 1 554935 1 Shear bolt
23 729856 1 - - Chain assembly Incl.fig.24,25
Used on and below serial number 1140
746081 1 Chain assembly incl.fig.24
Used on and above serial no. 1141
24 165590 AR - — | Coupler link Used on and below serial no. 1140
, 746082 |AR | Coupler link Used on and above serial no. 1141
61 120084 16 - — | Bolt hex. head )
62 120111 16 - - Bolt hex. head
63 729092 8 - - Clamp
64 729208 16 - — | Stop Used on and below serial no. 1140
65 729311 2 - — | Top tine
66 729312 2 - - Bottom tine
67 729313 2 - - Top tine
68 729314 2 - - Bottom tine ]
70 - - 746018 8 | Top tine Incl.fig.69,70
n - - 746017 32 Bush Used on and
72 - - 746019 4 Bottom tine Right-hand-incl.fig.69,70 | above serial
746020 4 Bottom tine Left-hand-incl.fig.69,70 | no. 1141
13 - - 330873 8 | Spacer
16 NEW DRAWING WITH CORRECTION
16 NEW PAGE WITH CORRECTION
2 | | 744582 | 5 | Sealring
20 NEW DRAWING WITH CORRECTION
20 NEW PAGE WITH CORRECTION
23 728599 1 - — | Lock weld assembly Used on and below serial no. 1140
25 728608 1 - — | Handle Used on and below serial no. 1140
26 728610 1 - - | Raod Used on and below serial no. 1140
27 029534 1 - — | washer Used on and below serial no. 1140
28 130078 1 - - | Roll pin Used on and below serial no. 1140
29 130014 1 - — | Cotter pin Used on and below serial no. 1140
32 - - 037779 1 Lifting eye
33 - - 120109 2 Hex. cap screw
34 C- - 140045 2 Tooth lockwasher
35 - - 100016 2 Hex. nut
36 - - 746026 1 Hook Used on and above serial no. 1141
37 - - 734168 1 Chain Used on and above serial no. 1141

G940 wnibjeg vi parulig



Group Fig. Old Part | Qty. | New Part | Qty. Description
Number Number

N.B.

21 NEW DRAWING WITH CORRECTION
21 NEW PAGE WITH CORRECTION

33 734275 554935 4 Shear bolt
38 734170 1 - Hook

746026 1 Hook
47 - - 100038 1 Hex. lock nut
48 - - 378245 1 Plain washer
49 - - 730669 1 Lifting eye
50 120120 1 Hex. cap screw

25 NEW GROUP AND NEW DRAWING

Used on and below serial no. 1140
Used on and above serial no. 1141

THE INFORMATION PRINTED IN BOLD IS NEW

LES INFORMATIONS EN CARACTERES GRAS SONT NOUVELLES
DIE IN FETTEM DRUCK GEDRUKTEN AUSKUNFTE SIND NEU

LE INFORMAZIONE IN CARATTERI IN GRASSETTO SONO NUOVE
DE VET GEDRUKTE INFORMATIE IS NIEUW




@S/ a7/ 82 @7:39 NEW HOLLAND LOG » EERNEGEM BOYS ND.311 pa2

PAGE

SEITE 2 > 13
PAGINA B1 B12
B8LZ.

‘ PAGE
SEITE 14 > 21
PAGINA 813 820
BLZ.

o







B8S/87/82

@g7:39

PAGE
SEITE
PAGINA
BLZ.

PAGE
SEITE
PAGINA
BLZ.

NEW HOLLAND LOG » EERNEGEM BOYS

22 _ 27
s21 P 826

28 37
C1 > c10

v ®
. . )
- N gt o)
N o ;Ir <

NO. 311







as/07/82

@7:39 NEW HOLLAND LOG > EERNEGEM BOYS

PAGE

SEITE 38 > 1
PAGINA c11 c14
BLZ.

PAGE

SEITE 42

> 49
PAGINA C15 C22
BLZ.

v

NO.311

po4







89/67/82

) facing

itrnotes.

its pro-
88 prac-
$ io the

iing data

NEW HOLLAND LOG > EERNEGEM BOYS

CONTENTS

Decal group .

Belts and chains group

P.T.Q assembly — Front
P.T.O. assembly ~ Rear

Safety clutch .o
P.T.O. assembly - Transversa) .
Drawbar group .

Jack assembly

Gearbox

Qarbox

Drum assembly

Drums drive .

Frame and suspension
Conditioner and drive
Conditioner frame

Hydraulic system

#Axle and wheels . .
Cuarding - Right-hand
Guarding — Left-hand .
Guarding — Rear . ..
Special guarding for UK.. . .
Special quarding for Germany
Index .

Voorstellijst

X

Croup

OO0 I OO B N

g‘DNNNMNHO—'O—'I—lHHHH
VLR UANN OOV LENN—~O

NO. 311

NH 484

pas







7/, /111,

: 28/00/60
SADE WIDINNTI < 907 dNSTIOH M3N 65140
9pa  TISON 7



@9/87/02 @g7: 33 NEW HOLLAND LOG » EERNEGEM BOYS
o -

#

U

ND.311 aT

484

’Al. GROUP 4ga
GUPE DECALQUE 484 G
ZETTEL GRUPPE
UtE DECALCOMANIE
TBECAL GROEP
i F8Hg. [Order Ref.|Qty. |Code Description N.B.
1 | 729213 | 1 Decal “Girabine"” 484 Girabine
12 734019 2 Decal ‘484"
13 | 727296 1 Decal "'+ " 484 Girabine
4 | 727207 | 1 Decal “—" 484 Girabine
5 143630 1 Decal '"New Holland"” L- 1016 mm
) 555210 1 Decal *‘Sperry New
Holland"’
7 730649 1 Decal “’Knife wear"’
‘18 | 730850 | 1 Decal 540 tr./m"
9 | 730651 1| A | Decal “Security”
110 730652 1| A | Decal “'Security”
it
i
i
i B : For Germany only GROUP
i
1

W oe edr - SN



-

ozl (A

= - gt _- = ‘j
- - J N\

Y % V02 Vg =1t

8ad T1£°0N

SADE W393NA33 € 9071 aNYT1I0H M3aN 6£:40




@9/87/82

@7:339

S AND CHAINS GROUP

NEW HOLLAND LOG + EERNEGEM BOYS

NO.311 p@s

: ZEIRAOIES ET CHAINES 2%?; G
{EMEN UND KETTEN
iHIE E CATENE
SEMEN EN KETTINGEN
' ﬁ@ Order Ref.| Qty. |Code Description N.B.
#1 | 729856 | 1 Chain For details, see group 14
%2 | 556473 | 1 Belt
\ 3 556218 1 Chain For details, see group 12
GROUP

484




89/a7/02 @7:52 NEW HOLLAND LOG > EERNEGEM BOYS NO. 312 pal




2

fa%/d

484

484 G
¢ {Order Ref. | Qty.|Code Description N.B.
729683 1 | A |P.T.QO. assembly 0,5 |Inclfig.2t0 19
, 734268 1 { B |PT.O. assembly
g | 729924 1 Inner guard L = 320 mm
§ | 728165 | 2 Collar 06 |inclfig3.4
4 | 729666 | 2 Guard
§ | 152252 | 1 Yoke assy. Incl.fig.17,18,12
& 379644 1 Unit package
g 729914 1 Yoke 1,2
062218 2 Roll pin ©10x 75 mm
% | 729926 1 Outer tube L= 440 mm
18 729925 1 Outer guard 0,6 |L= 320mm
Incl. fig.3,19
14 | 730579 1 Yoke and tube w.a. L= 395mm
33 | 053413 | 2 Lath pin
13 729928 1 | A | Yoke 12
» 734270 1| B | Yoke
14 337475 1 Hex. nut M12
15 | 062327 1 | A | Carriage bolt M12 x 30 mm
120083 1 | B | Carriage bolt M12 x 70 mm
¥ | 161508 1 Chain
12 0532414 2 Spring
P 130059 2 Roll pin D4 x 20 mm
1 729634 1 Guard 0,6
20 062349 1 | B | Tooth lockwasher
588 A : Used on and below serial no.109140 and 109324 GrRouP
B : Used on and above serial no. 21001 3
i 484
25:28

SACH W393Ny33 ¢ 9071 dNYTI0H M3aN

cB/49/60



us/a7/82 @7:52 NEW HOLLAND LOG > EERNEGEM BOYS




| rASSEMBLY - REAR 484
1inil @E FORCE - ARRIERE 484 G

' e I_BI FORZA — POSTERIORE

Order Ref, |Qty. |Code Description N.B.

¥ 729664 1 P.T.Q. assembly 0,5 |Inclfig.2 to 27
a 729688 1 Clutch assembly 1,0 |[Inclfig.3t0 14
& | 386501 1 Retainer 7 -
&, | 561352 1 Washer
G | 556933 | 1 Lath
§5 | 556669 | 1 Spring
g % | 730578 | 1 Circlips 0,6
& 730577 1 Seal ring
g 730574 1 Clutch hub
| §0) 730576 3 Spring
b 730575 3 Finger
12 730573 1 Clutch plate 4
& | 730572 1 Clutch housing 16
4 | 386512 3 Ball
. 816 | 729916 | 1 Inner guard . L = 720 mm - incl.fig.16,17
1% 728165 2 Collar :' 0,6
17 729913 1 Guard .
18 379644 2 Unit package T 1,2
19 | 729914 1 Yoke -
2 | 062218 2 Roll pin @10 x 75 mm
21 { 729918 | 1 Inner tube 08 |L =820 mm
23 | 729917 | 1 Outer guard ] L =785 mm
0,6 |Inclfig.16,23
§25 | 729634 | 1 Guerd -
24 729919 1 Inner tube 08 |L =805mm
28 729920 1 Yoke 1,2
§26 729687 1 Safety clutch assy. 1,0 |For details, see group 5
29 | 161508 1 Chain

GROUP

boa CIE°0ON SAOd W3D3INF3 ¢ 907 ANGTI0H M3N c5:49 2o a/6a




NEW HOLLAND LOG -+ EERNEGEM BOYS

g7:52

@s-87v/82

484

i
]

NN N DS o

. X .. .,_‘,M.‘_f uﬁz.w&u. LA TP _ :_.. “.5:._ ",

10




=14/}

LR UR ASSEMBLE 222(
SHRUPPLUNG

SEMIVATORE DI COPPIA
HIBIRNOPPELING
‘rder Ref. [Qty. |Code Description N.B.

[ 729687 1 Clutch assembly 1,0 [Inclfig.2to 15
H @ | 386501 1 Circlips T
% 861352 .| 1 Ring @
it 4 | 556933 | 1 Lath 04
DB | 556669 ( 1 Spring
§& | 386512 | 3 Ball
t % | 730590 | 1 Ring 4
i 8 | 10001S 4 Hex. nut M8
#§ | 734100 2 Spring washer T
ivg | 729930 | 1 Clutch plate 4 06

i | 730589 [ 1 Clutch dise T
& { 7350588 | 1 Cluteh disc 0,7
488 | 730587 1 Clutch hub
kg | 418506 | 4 Friction disc -+
i’ﬁ‘ 730584 1 Clutch housing 1,5
:
;
:
i
.
3’
é,
i

GROUP
11 484

SA0H W39INAF3 € 907 ANYTIOH M3aN cS:@ cr/LB/60




8s/87/82 @7:52 NEW HOLLAND LOG » EERNEGEM BOYS

@ &
6




LT TIOR8 ettt . . mp——vtose . .

8ad

484

SACH W393INY33 €« 901 ANYTICH M3N

AL j’:"' zOrder Ref. [Qty. [Code Description _

562714 1 P.T.O. assembly 0,5 |Inclfig.2t016

i 727140 | 1 Inner guard T L =490 mm

0,6 |Inclfig.3.4
728163 2 Collar
729635 1 Guard ..._J
720175 2 Yoke assy. BE Incl.fig.17,18,19
161742 2 Unit package Incl.fig.7,8
053157 8 Circlips 1,2
053158 2 Crease fitting
727123 | 1 Yoke gl
562397 1 Inner tube 06 |L =540 mm
300874 2 Roll pin @8 x 60 mm
727753 | 1 Outer guard a L — 490 mm
0,6 |Incl. fig.3,13
729633 | Guard .
562394 1 Outer tube 08 |L =530 mm
727124 1 Yoke 12
161508 1 Chain
053414 1 Spring :
130059 1 Roll pin ®4 x 20 mm
053413 1 Lateh pin
. GROUP
13 484
25:49

g/ L8608




@S gv/a2

@7:52

NEW HOLLAND LOG » EERNEGEM BOYS

NO. 312

ras




4584 -
:{Onder Ref. [Qty. [Code Description N.B.
- 563778 1 Raope
- 162764 1 Hook
&1 729884 1 Lever
i 300388 1 Bolt hex. head M12 x 25 mm
378245 3 Washer Q12 mm
100038 2 Lockwasher M12
727764 1 Loock shaft
120120 1 Bolt hsx. head M12 x 30 mm
511461 1 Spring
378247 1 Washer @20 mm
412230 1 Roll pin @4 x40 mm
380429 2 Crease fitting
554165 1 Drawbar 2,1
120104 8 Bolt hex head M8 x 20 mm
062095 8 Washer 08 mm
552150 1 Cuard
412071 1 Roll pin @8 x 70 mm
730291 1 Collar
563754 1 CGuard
100015 2 Hex. nut M8
120093 2 Bolt hex. head M16 x 80 mm
v 728912 1 Spacer
534996 | 1 Lower hitch plate 0.4
- 140048 2 Lockwasher @16 mm
100020 2 Hex. nut M16
5 | 138820 [ 4 Bearing flange
i 522413 2 Ball bearing
120110 | 12 Bolt hex. head M10 x 25 mm
140045 | 12 Lockwasher @10 mm
729861 1| A | Shaft 0.9
734269 1{ B | Shaft
639448 | AR Shim + Thickness : 0,1 mm
539449 | AR Shim Thickness : 0,5 mm
130045 2 Roll pin @5 x 26 mm
® A : Used between serial number 109140 and 109324 GROUP
' B : Used on and above serial number 21001 7
. 15 484
a1A ZTE'DN. cS:40 2B LB/60

SAOd W393INY3I3 ¢ 9071 ANBTI0H M3N




gs g/ 82 @7:52 NO. 312 r11

NEW HOLLRND LOG + EERNEGEM BOYS

® g




cid

SADH W393Nd33 <« 907 ANBTI0H M3N

EMBLY
HSSEMBLEE ¥
{ELSTUTZE
1’SUPPORTO TIMONE
STEUN

rm.ﬂ Ref. |Qty. Description N.B.
7291 1 Jack assembly 0,4 |Inclfig2to 13

by 1 Knob

-3 1 Circlips o

729113 1 Handle weld assy
130042 1 Roll pin Q3 x 26 mm
536062 1 Latch pin
026538 1 Spring
050600 1 Washer
130046 1 Roll pin 06 x30 mm
729111 1 Inner jack
380429 1 Grease fitting
729106 1 Jack

- 729109 1 Adjusting rod 0,6

- 130043 1 Roll pin @4 x 26 mm

.%n?
i
GROUP
17 484
2G:120 cBrLB/60



NO.312 v13

us g7 82 @7:52 NEW HOLLAND LOG » EERNEGEM BOYS
s

\

{m

S0

18




pre
o

@ \

>~

®:

v1a

3
K

SRS v % 3 R i R
*‘5339"!_;;.!:! 315 |
Bt g «*i'-, ,:ag—?
X __3-1\_,_,'1.4 = SRIER T Ry R s

. [Code

Désignation

N.B.

080664

Gearbox assy.
Qil seal

Shaft

Bearing
Bearing
Conical gear
Spacer

Washer
Washer

Lock nut
Cover
Gearbox housing
Plug

Breather
Lockwasher
Bolt hex head
Plug

Cover

Bolt hex. head
Lockwasher
Bolt hex. head
Special washer
Shaft

Bearing cone
Bearing cup
Spacer

Q" ring

Ring

Qil seal
Lockwasher
Lock nut
Hex. nut

Set screw
Gasket
Lockwasher

39

31

08

1,0

Incl. fig.2 to 34

45 teeth

@8 mm
M8 x 16 mm

M12x 110 mm
@12 mm
M12 x 25 mm

20 teeth

M8
M8 x 25 mm

@8 mm

GROUP

SAQd W393NY33 <« 5071 aNg11oH M3N

c5:408

carLB/60

484



@s-u7/82 g7:52 NEW HOLLAND LOG > EERNEGEM BOYS

20




484

|EOEKASTEN
. DI TRASMISSIONE
AISSIE KAST
j@ar Ref. |Qty. |Code Description NB.
728267 1 Gearbox assembly 1,5 |Inclfig.2 to 41
% 538611 1 Seal ring T1 08
, i 728383 1 Shaft 44
R & | 321206 2 Bearing
18 .1 564361 1 Bearing
@ 4 555510 1 Conical gear 45 teeth
564588 1 Conical gear A 23 tseth
564485 ‘1 Washer
412352 1 Washer
412351 1 Lock nut
564229 1 Seal ring ]
721773 1 Shaft 3.1
564362 2 Bearing
564599 1 Spacer
564590 1 Conical gear 2,8 |24 teeth
564484 | 1 Washer 7
543740 1 Washer
543739 1 Lock nut
728264 1 Gearbox housing 5,4
412006 1 Plug
522602 1 Breather
322358 6 Lockwasher @8 mm
120103 6 Bolt hex. head M8 x 16 mm
100015 4 Hex, nut M8
390122 4 Set screw
412007 2 Plug
- 563850 1 Cover
729089 1 Gasket 1,0
140046 5 Lockwasher @12 mm
120213 4 Bolt hex. head M12x 110 mm
563247 1 Special washer
300388 1 Bolt hex. head MI12 x 25 mm
728226 1 Shaft TF 3,1 |20 testh
563924 1 Bearing cone
563941 1 Bearing cup
728257 1 Spacer
728230 1 Seal ring 0.8
728232 1 “Q" ring -
728260 1 ing
728263 1 Lockwasher
728261 1 Lock nut
GROUP
. 21 484
914 SAOE WIDINYFI ¢ 9071 ANBTIOH M3IN 25:40 cbrLB/68




@s/87/82

B7:52

NEW HOLLAND

LOG > EERNEGEM BOYS

NO.312

o ——

T ——— e s e e g L

o W TR e el e e



(3]

SADd W393NA33 « 907 ANUTI0H MaN

Description N.B.
2 Greage fitting
2 Tube weld assy.
4 Bolt hex. head “ [M12 x 130 mm
8 Special washer @12 mm
38 Lockwashar 212mm
4 Hex. nut M12
1 Bearing
6 Plug
1 Drum weld assy. -4,5 | Right-hand
1 Drum weld assy. Left-hand
6 Feeder plate
24 Bolt hex. head M12 x 30 mm
8 Spacer
2 Bearing
2 Bearing hub
16 Lockwasher 210 mm
12 Bolt hex. head M10 x 25 mm
2 Circlips
2 Bearing cover
2 Special nut
2 Spacer
2 Disc weld assy. 3,3
4 Feeder blade
8 Carriage bolt M12 x 30 mm
8 Lockwasher Q12 mm
8 Lock nut M12
10 Blade bolt
10 Blade
10 Blade nut
4 Bolt hex. head M10 x 100 mm
4 Spacer
2 Clamp
1 Spacer Right-hand
1 Shoe weld assy, ] 0,7 | Right-hand
1 Shoe weld assy Left-hand
4 Shim
8 Carriage bolt - M10 x 30 mm
4 Feeder plate Option
4 Support Option
8 Lock nut
GROUP
484
25120 28/ L0/60



us 87 /82 @S:6v

NEW HOLLAND LOG > EERNEGEM BOYS NO.315 ro1

24




DRUMS DRIVE 484
COMMANDE DES TAMBOURS 484 G
TROMMELANTRIEB :
COMANDO DI TAMBURO ROTANTE
TROMMELAANDRIJVING
Fig. {Order Ref. |Qty. |Code Description N.B.
1 555473 1 Belt 1,4
2 388627 1 Bolt hex. head M20 x 120 mm
3 556148 1 Spacer
4 380424 1 Lock nut M20
5 556150 1 Lever 1,5
6 120213 1 Bolt hex. head M12x 110 mm
7 554446 1 Spacer
8 554445 1 Spacer
9 100038 2 Lock nut M12
10 120120 1 Bolt hex. head M12 x 30 mm
11 140046 2 Lockwasher @12 mm
12 554447 1 Adjusting rod 17
13 543424 1 Guard 0,7
14 554450 1 Tube weld assy. 41
15 120081 1 Bolt hex. head M12 x 50 mm
16 533587 1 Guard 1]
17 210075 4 Bearing 1,5
18 564503 1 Sheave 4
19 533588 2 Spacer
20 394631 2 Special washer @16 mm
21 100039 2 Lock nut M16é
22 564481 1 Sheave
23 129344 1 Knob
24 129345 1 Circlips
25 556228 1 Lever weld assy.
26 062115 1 Lock nut M8
27 120061 1 Bolt hex. head M8 x 60 mm
28 729024 1 Sprocket weld assy. 1,5
29 300873 2 Roll pin @8 x 45 mm
30 729019 2 Shaft 1,5
31 556218 1 Chain 7] Incl fig.32,33
32 025815 | SB Offset link 0,5 |1/2”
025818 | SB Offset link 1”
33 556217 1 Special link ]
34 728956 1 Drive sheave 1,1
35 563247 1 Special washer
36 140046 1 1 Lockwasher @12 mm
37 300388 1 Bolt hex. head M12 x 25 mm
38 | 729023 1 Sprocket weld assy. “:] 15
39 133062 4 Needle bearing 4 !
40 024995 1 Washer
GROUP
25 484



26

484




v

FRAME AND SUSPENSION 484
CHASSIS ET SUSPENSION 484 G
GESTELL UND AUFHANGUNG
TELAIO E SOSPENSIONI
KADER EN OPHANGING
Fig. |Order Ref. |Qty. |{Code Description N.B.
1 120110 2 Bolt hex. head M10 x 25 mm
2 140045 2 Lockwasher @10 mm
3 378244 2 Washer @10 mm
4 554826 2 Chain idler
5 721786 1 Adjusting link 0,6
6 554332 2 Shaft
7 130008 4 Cotter pin @4 x 32 mm
8 721297 1 Deflector 0,5 |484 Girabine
9 338949 4 Carriage bolt M10 x 25 mm
10 100016 4 Hex. nut M10
11 563903 1 Frame weld assy. 13,0
12 554889 2 Lever 1,6
13 130010 2 Cotter pin @5 x 32
14 556105 2 Shaft weld assy.
15 100039 2 Lock nut M16é
16 120091 2 Bolt hex. head M16 x 60 mm
17 564228 2 Spring assy. 0,9 |Inclfig.18,19
18 185847 2 Spring nut :I 11
19 543279 2 Spring nut '
20 100020 2 Hex. nut M16
21 063800 2 Ball joint :]
22 | 563804 | 2 Rod weld assy. 0,7
23 728628 4 Spacer ~
24 350459 4 Carriage bolt
25 309086 2 | A | Hex. cap screw M12 x 60 mm
26 100018 2 | A | Hex.nut M12
Code : A : Used on and above serialno. 1141 GROUP
27 484







CONDITIONER AND DRIVE 484 G
CONDITIONNEUR ET COMMANDE
STENGELKNICKER UND ANTRIEB
CONDIZIONATORE E COMANDO
STENGELKNEUZER EN AANDRIJVING
Fig. |Order Ref.|Qty. |Code Description N.B.
1 721739 1 Guard
2 120110 6 Bolt hex. head M10 x 25 mm
3 140045 | 44 Lockwasher @10 mm
4 728365 2 Catch piece 0,5
5 120119 2 | Bolt hex. head M12 x 20 mm
6 140046 6 Lockwasher @12 mm
7 124150 2 Washer
8 212623 2 Bushing
9 728373 1 Shear bolt hub. 0,7 | Inclfig.8
10 | 728374 1 Shear bolt hub ,
11 058118 1 Shear bolt @5,6 mm
12 353129 8 Bearing 1,5 | 7,2 on shaft ref. 46
13 380427 2 Woodruff key 4,0 on shafts ref. 57 and 58
14 728362 1 | A | Shear bolt hub. Incl.fig.8
734256 1 | B | Shear bolt hub.
15 728371 1| A | Shear bolt hub. 0,7 |Incl.fig.8
734255 1 | B | Shear bolt hub.
16 046520 1| A | Shear bolt ©6,3 mm
554935 1| B | Shear bolt ®8 mm
17 729166 1 Bearing hub. w.a. 2,2
18 100016 3 Bolt hex. head M10
19 120041 3 Carriage bolt M10 x 20 mm
20 210043 2 Bearing
21 729748 1 Shaft weld assy. 1,4 |12 teeth
22 729749 1 Shaft weld assy. 20 teeth
23 729856 1 | C | Chain assembly incl.fig.24,25
746081 | 1 | D | Chain assembly incl.fig.24
24 | 165590 | AR| C | Coupler link
746082 | AR| D | Coupler link
25 025808 | AR Roller link
26 120213 1 Bolt hex. head M12x 110 mm
27 538828 2 Washer
28 729762 1 Plate
29 378245 6 Washer M12
30 050985 1 Idler sprocket 0,4
31 729855 1 Spacer
32 100038 | 17 Lock nut M12
33 100039 1 Lock nut M16
34 378246 4 Washer @16 mm
35 729854 1| A | Spacer
.36 027697 3 Washer
37 521078 1 Idler sprocket 0,4
38 374889 1 Bolt hex. head M16 x 100 mm
39 130012 1 Cotter pin @5 x 50 mm
40 032455 4 Washer
41 729750 1 Sprocket 0,6
42 043048 2 Bearing flange
Code A ': Used between serial number 109140 and 109324 GROUP
B : Used on and above serial number Z1001
C : Used on and below serial number : 1140 14
D : Used on and above serial number : 1141
29 484






CONDITIONER AND DRIVE 484 G
CONDITIONNEUR ET COMMANDE
STENGELKNICKER UND ANTRIEB
CONDIZIONATORE E COMANDO
STENGELKNEUZER EN AANDRIJVING
Fig. |Order Ref. |Qty. Code Description N.B.
43 325106 1 Bearing
44 338949 3 Carriage bolt M10 x 25 mm
45 170008 5 Flat key
46 729324 1 Shaft 7,2
47 728302 4 Conical gear 3,7 | 7,2 on shaft ref.46
48 393597 2 Set screw M8 x 20 mm
49 100015 2 Hex. nut
50 370003 3 Circlips
51 729168 | 12 Washer
52 729094 2 Shim
53 729322 1 Bearing hub Right-hand
54 729321 1 Bearing hub 4,0 | Left-hand
55 729145 2 Bearing cover
56 120109 | 12 Bolt hex. head M10 x 20 mm
57 729329 | 1 Rotor weld assy. Right-hand
58 729328 1 Rotor weld assy. Left-hand
59 561702 2 Rotor disc 0,5
60 300383 3 Bolt hex. head M10 x 16 mm
61 120084 | 16 | A | Bolt hex. head M12 x 80 mm
62 120111 | 16 | A | Bolt hex. head M10 x 30 mm
63 729092 8| A | Clamp
64 729208 | 16 | A | Stop 0,4
65 729311 2| A | Top tine 0,9 | Left-hand
66 729312 2| A | Bottom tine Left-hand
67 729313 2| A | Toptine Right-hand
68 729314 2| A | Bottom tine Right-hand
1 69 321204 5 Crease fitting
70 746018 8| B | Top tine Incl.fig.69,71
71 746017 | 32| B | Bush
72 746019 4| B | Bottom tine Right-hand - Incl.fig.69,71
746020 4| B | Bottom tine Left-hand - Incl.fig.69,71
73 330873 8| B | Spacer
Code A : Used on and below serial number 1140 GROUP
B : Used on and above serial number 1141 1 4
31 484



N
(3]




CONDITIONER FRAME 484 G
CHASSIS DE CONDITIONNEUR
KNICKZETTER — GESTELL
TELAIO DI CONDIZIONAMENTO
STENGELKNEUZER KADER
Fig. |Order Ref. | Qty.|Code Description N.B.
1 721754 1 Pin
2 130002 2 Cotter pin @2 x 20 mm
3 721744 1 Guard
4 730093 1 Cover
5 246552 4 Lock
6 323787 1 Crease fitting
7 538828 2 Washer
8 120120 2 Bolt hex. head M12 x 30 mm
9 729358 2 Cover
10 729093 2 Gasket
11 062193 8 Lockwasher @6 mm
12 120099 8 Bolt hex. head M6 x 16 mm
13 729257 1 Frame weld assy. 7,2
14 729242 1 Plug
15 337475 2 Bolt hex. head M12
116 140046 2 Lockwasher @12 mm
17 378245 2 Washer @12 mm
18 120044 2 Carriage bolt M12 x 30 mm
GROUP
33 484



He_é

D

=)

-

34



HYDRAULIC SYSTEM
CIRCUIT HYDRAULIQUE
HYDRAULIK SYSTEM
IMPIANTO IDRAULICO
HYDRAULISCHE UITRUSTING

484
484 G

Fig. |Order Ref. [Qty. [Code Description N.B.
1 729161 1 Hydraulic cylinder 0,6 |For details, see group 18 - Right-hand
2 395782 1 Nipple
3 395019 4 Nipple
4 1 | A | Hydraulic pipe @10 thickness 1 mm
5 533584 2 Hydraulic hose
6 120104 1 Bolt hex. head M8 x 20 mm
7 062393 1 Lockwasher @8 mm
8 161604 1 Clip
9 522625 1 Plug
10 730015 1 Nipple
11 533585 1 Hydraulic hose
12 1 | A | Hydraulic pipe @10 mm - Thickness 1 mm
13 120084 2 Bolt hex. head M12 x 80 mm
14 100038 4 Hex. nut M12
15 729160 1 Hydraulic cylinder 0,6 |For detalils, see group 18 - Left-hand
16 120081 2 Bolt hex. head M12 x 50 mm
17 380426 6 Self tapping screw | M6 x10 mm_
18 322357 | 6 Lockwasher @6 mm
19 353368 6 Clip
20 323500 6 Guard
21 397977 1 Nipple
22 744582 5 Seal ring
Code A : Voir group 17 — See group 17 — Sehen Sie Gruppe 17 — Zie groep 17 GROUP
35 484



— Pre-bended hydraulic pipes are not be available as Service Parts. For repair
work however, straight lengths of 0,5 m (20 3/16"") and 2 m (78 3/4"") for each
tube size are available under the part numbers listed below :

— Dorénavant nous ne fournissons que des tubes droits en piéces de rechange en
remplacement des tubes pré-cintrés. Ces tubes sont fournis en longueur de

0,5 m et 2 m, ainsi qu’un coffret de ressorts pour le cintrage et les differents
raccords :

— Im voraus gebogene hydraulische Rohre sind nicht als Ersatzteil lieferbar.
Fur Reparaturarbeiten sind gerade Rohre in linge von 0,5 m und 2 m fiir
jedes Rohrmass unter den folgenden Teilnummers erhaltlich :

— In séquito forniamo esclusivamente tubi diritti da pezzi di ricambio de sosti- ‘
tuzione dei tubi curvati in precedenza. Questi tubi sono forniti a una lunghezza
di 0,5 m e 2 m e con un assortimento di 7 molle da curvare e i diversi raccordi :

— Op voorhand geplooide hydraulische buizen zijn niet als wisselstuk verkrijg-
baar. Voor herstellingen zijn rechte buizen met een lengte van 0,5 men 2 m ‘
voor iedere buismaat onder de volgende stuknummers verkrijgbaar :

— 371539 Hydr. pipe @10 mm x 2 m length

— 371538 Hydr. pipe @12 mm x 2 m length

— 303052 Hydr. pipe @10 mm x 0,5 m length

— 303053 Hydr. pipe @12 mm x 0,5 m length

— 150007 Union @10 (incl. 2 nuts and 2 ferrules)
— 150008 Union @12 (incl. 2 nuts and 2 ferrules)
— 375277 Tool kit (incl. 7 tube bending springs)

GROuUP

17

36 484




AXLE AND WHEELS

484

ESSIEU ET ROUES 484 G
ASCHE UND RADER
ASSALE E RUOTE
AS EN WIELEN
Fig. |Order Ref. |Qty. [Code Description N.B.
48 161692 2 Tyre 7.00x 12 -4 ply

734240 2 Tyre 7.00x 12 -6 ply
49 161693 2 Inner tube 7.00x12
50 161699 2 Wheel disc 10 [4.25x12

GROUP
484

41



484




GUARDING — RIGHT-HAND 484
CARROSSERIE — COTE DROIT 484 G
KAROSSERIE — RECHTE SEITE
CARROZZERIA — LATO DESTRO
CAROSSERIE — RECHTER ZIJDE
Fig. {Order Ref. |Qty. |Code Description N.B.
1 563915 1 Guard 0,5
2 721801 1 Guard weld assy. Right-hand
3 721797 1 Guard weld assy. Left-hand
4 729948 1 Rear quard 484 Mower
729786 1 Guard 484 Girabine — Right-hand
721792 1 Guard 484 Girabine — Left-hand
5 543338 1 Cover
6 120104 | 50 Bolt hex. head M8 x 20 mm
7 322358 | 50 Lockwasher @8 mm
8 378243 | -50 Washer @8 mm
9 163902 1 Clip
10 120099 1 Bolt hex. head M6 x 16 mm
11 322357 Lockwasher @6 mm
12 100014 Hex. nut M8
13 721794 1 Bracket Right-hand
14 721796 1 Bracket Left-hand
15 100015 50 Hex. nut 4 M8
16 721781 1 Fixing plate 484 Mower
17 120100 | 15 Bolt hex. head M6 x 20 mm
18 140015 | 15 Washer ®6 mm
19 158875 1 Rubber guard 484 Mower
20 728602 1 Upper side sheet Right-hand
21 728607 1 Hinge shaft
22 728604 1 Lower side sheet Right-hand
23 728599 1 | A | Lock weld assy
24 120103 4 Bolt hex. head M8 x 16 mm
25 728608 1 | A | Handle
26 728610 1| A |Rod
27 029534 1 | A | Washer
28 130078 1| A | Rollpin @4 x 30 mm
29 130014 1 | A | Cotter pin @6 x40 mm
30 728115 1 Reinforcement
31 062393 3 Lockwasher @8 mm — 484 Girabine
32 037779 1 Lifting eye
33 120109 2 Hex. cap screw
34 140045 2 Tooth lockwasher
35 100016 2 Hex. nut
36 746026 1| B | Hook
37 734168 1| B | Chain
Code A : Used on and below serial number 1140 GROUP
B : Used on and above serial number 1141 20
43 484






GUARDING — LEFT-HAND 434
. CARROSSERIE — COTE GAUCHE 484G
KAROSSERIE — LINKE SEITE
CARROZZERIA — LATO SINISTRO
‘ CARROSSERIE — LINKER ZIJDE
Fig. |Order Ref.|Qty. |[Code Description N.B.
1 120100 10 Bolt hex. head M6 x 20 mm
2 140015 { 10 Washer @6 mm
3 322357 10 Lockwasher @6 mm
4 100014 | 10 Hex. nut Mé
5 564868 1| A | Door weld assy
734227 1 | B | Door weld assy
6 130010 2 Cotter pin @5 x 32 mm
7 211495 2 | A | Fastener
264552 2 | B | Fastener
8 721785 1 Housing
9 563913 1| A | Guard
734226 1| B | Guard
10 537464 1 Cover
‘ 11 300507 1 Bolt hex. head M6 x 35 mm
12 000025 1 Spring
13 353308 1 Lock nut Mé
14 378243 13 Washer @8 mm
15 322358 | 13 Lockwasher ®8 mm
16 120104 | 13 Bolt hex. head M8 x 20 mm
17 533876 1 Front panel
18 533882 1 Support
' 19 533887 1 Bracket
. 20 543818 2 Hinge
21 120110 2 Bolt hex. head M10 x 25 mm
22 140045 2 Lockwasher @10 mm
23 378244 2 Washer
24 554667 1 Fixing plate
25 553752 1 Rubber guard
26 533849 1 Front guard
27 533880 1 Left-hand side sheet 484 Mower
28 120161 | 3| Bolt hex head M8 x 25 mm
29 ‘100015 | 11 Hex. nut M8
' 30 159673 1 P.T.O. guard 484 Girabine
. |31 | 052367 2 Shear bolt support
32 058118 4 Shear bolt 5,6 mm
33 554935 4 Shear bolt @8 mm
34 734169 1 Deflector
35 734161 1 Lower side sheet 484 Girabine — Left-hand
:36 728607 1, Hinge shaft 484 Girabine
37 734175 1 Lower side sheet 484 Girabine — Left-hand
38 734170 1 A | Hook 484 Girabine
746026 1| B | Hook 484 Girabine
39 734168 1 Chain 484 Girabine
40 734177 1 Reinforcement 484 Girabine
141 734158 1 Upper side sheet 484 Girabine — Left-hand
42 734163 | -1 Plate 484 Girabine
43 734178 - 1 Curtain 484 Girabine — Left-hand
. Code A : Used on and below serial numher 1140 GROUP
‘ B : Used on and above serial number 1141 21
45 484







.\ .

GUARDING — LEFT-HAND 484

CARROSSERIE — COTE GAUCHE 484 G

KAROSSERIE — LINKE SEITE

CARROZZERIA — LATO SINISTRO

CARROSSERIE — LINKER ZIJDE

Fig. |Order Ref. |Qty. | Code Description N.B.

44 730219 1 Plate 484 Girabine

45 730217 1 Bracket 484 Girabine

46 062393 4 Washer

47 100038 1 Hex. lock nut

48 378245 1 Plain washer

49 730669 1 Lifting eye

50 120120 1 Hex. cap screw

Code A : Used on and below serial number 1140 GROUP
B : Used on and above serial number 1141 21

458 484







SPECIAL GUARDING FOR GERMANY 484
TOLES PROTECTRICES SPECIALES POUR L'ALLEMAGNE 484 G
SPEZIALSCHUTZBLECHE FUR DEUTSCHLAND
CARROZZERIA DI PROTEZIONE SPECIALI PER GERMANIA
SPECIALE AFSCHERMPLATEN VOOR DUITSLAND
Fig. {Order Ref. | Qty.|Code Description N.B.
43 353308 1 Lock nut M6
44 730631 1 Lever
45 100004 1 Wing nut M6
46 000015 1 Spring
47 323475 1 Rubber quard
48 1+ 330029 1 Clamp
49 730633 1 Rubber guard 484 Mower
734180 1 Rubber guard 484 Girabine
GROUP
53 484




53A



SWATH DEFLECTOR 484
PORTES D'ANDAIN
SCHWADBLECHE
DEFLETTORI D'ANDANA
ZWADBORDEN
Fig. |Order Ref. | Qty. |Code Description N.B.
1 300388 4 Hex. cap screw M12x 25 mm
2 378245 4 Plain washer @12 mm
3 100038 2 | Hex. lock nut M12
4 746194 1 Deflector support
5 100067 | 22 Hex. lock nut M8
6 378243 | 12 Plain washer @8 mm
7 120037 | 12 Carriage bolt M8 x 20 mm
8 746366 1 Deflector R.H.
9 746141 2 Skirt
10 746133 2 Plate
11 308761 | 10 Carriage bolt M8 x 25 mm
12 746367 1 Deflector L.H.
13 746448 1 Extension plate L.H.
14 746447 1 Extension plate R.H.
GROUP
53B 484




INDEX

\

Numéro Page |Rep. Désignation Numéro Page |Rep. Désignation
#000015 24 46 | Ressort 120061 12 27 | Vis b
000025 21 12 | Ressort 120072 19 3 | Vis
011109 19 6 | Ressort 120075 11 30 | Vis
#024995 12 40 |Rondelle 120081 12 15 | Vis
025808 14 25 | Maillon f 120083 3 15 | Vis
025815 12 32 |Maillon 120084 14 61 | Vis
025818 12 32 | Maillon 120091 13 16 | Vis
026312 19 30 [Rondelle 120093 7 21 | Vis
026538 8 7 | Ressort 120099 15 12 | Vis
027697 14 36 | Rondelle 120100 20 17 | Vis
029534 20 27 |Rondelle 120103 9 16 | Vis
029833 22 18 | Ressort 120104 7 14 | Vis
032455 14 40 | Rondelle 120109 14 56 | Vis
1033778 22 25 | Goupille 120110 7 28 | Vis
037851 23 35 | Goupille 120111 14 62 | Vis
043048 14 42 | Collerette 120119 14 5 | Vis a téte hexagonale
046520 14 16 |Boulon 120120 7 8 | Vis . \
048976 19 35 | Cuvette 120126 22 24 | Vis
048977 19 36 |[Cone 120161 21 28 | Boulon
050600 8 8 | Rondelle 120213 9 19 | Vis
050985 14 30 | Pignon #120245 11 37 | Boulon
#052367 21 31 |Crémaillere 124150 14 7 | Rondelle
053157 6 7 |Jonc 129344 8 2 | Boucle
053158 6 8 | Craisseur 129345 8 3 | Circlips
053413 3 12 | Verrou 1 130002 15 2 | Goupille
053414 3 17 | Ressort 130008 13 7 | Cheville
058118 14 11 | Boulon 130010 13 13 | Goupille .
062095 7 15 | Rondelle 130011 19 | 14 | Goupille
062106 19 11 | Goupille 130012 14 39 | Goupille
062115 12 26 | Ecrou 130014 20 | 29 | Cheville
062120 19 22 | Ecrou 130042 8 5 | Cheville
062193 15 11 |Rondelle * 130043 '8 14 | Goupille
062218 3 8 | Goupille 130045 7 33 | Goupille
062327 3 15 | Vis 130046 8 9 | Goupille
#062349 3 20 |Vis 130059 3 18 | Goupille
062393 16 7 |Rondelle grower 130078 20 28 | Goupille élastique
063800 13 21 |Boule 132709 19 38 | Bague
080664 9 35 | Rondelle 133062 12 39 | Butée
#100004 24 45 | Ecrou 136375 19 45 | Enjoliveur
100014 20 12 {Ecrou 138820 7 26 | Flasque
100015 5 8 |Ecrou 140015 20 18 | Rondelle
100016 13 10 |Ecrou 140045 7 29 | Rondelle
100020 7 25 | Ecrou 140046 9 20 | Rondelle
100037 11 40 {Ecrou 140048 7 24 | Rondelle
100038 7 6 |Ecrou 143630 1 5 | Décalque
100039 12 21 |Ecrou 150007 17 5 | Connect
* 120032 24 42 |Boulon 150008 17 6 | Raccord
120041 14 19 | Vis 152252 3 5 | Machoire
120044 11 24 | Vis 158875 20 19 | Protecteur
T 120045 23 27 |Boulon 159673 21 30 | Protecteur
GROUP

54 NH 484.'\



